
i 

 

ENVIRONMENTAL IMPACT AND SOCIAL ASSESSMENT STUDY FOR THE 

PROPOSED SHARTUKA SUGAR MILL ON PLOT NO. 

TRANSMARA/SHARTUKA/921, NAROK COUNTY 

 

 
Geo. Ref. Coordinates: latitudes 00.56’28” S and longitude 34057’53” E. 

 

 

PROPONENT: SHARTUKA SUGAR MILLS LIMITED  

                                    P. O. Box 333 - 40700 

                                    NAROK          

 

AUGUST 2022 

 

 

This Report has been prepared in accordance with the requirements of the Environmental 

(Impact Assessment and Audit) Amendment Regulations, 2019, pursuant to the Environmental 

Management and Coordination Amendment) Act (EMCA) 2015 



 

 i 

SUBMISSION OF DOCUMENTATION 

 

This Environmental Assessment Report was prepared in accordance with the EMCA 2015 and 
[...]
rotating screen and its inclination are such designed that the projectile formed by the solids 



 

 19 

remaining on the screen facilitates complete drainage of juice. The direction of rotation of 

screen is such decided that maximum juice is removed in the first 30% section of the screen 

and the balance de-watering takes place in the remaining 70% of screening area. As a standard 

accessory, special design feature of cleaning the screen by application of hot water through flat 

cone nozzles ensures clean screen surface throughout the operation period. 

 

b. Juice Tanks and Pumps: 

The juice from mill No. 3 and 4 will be collected in individual cylindrical whirler tank with 

conical bottom of 750 mm dia. and 1100 mm height made of 6 mm thick 4 mm thick SS409 

connected to mill juice trough through 4 thk SS409 gutter. The juice from mill No. 2 and 1 will 

be collected from individual mill juice trough to SS409M gutters outside the mill and then 

connected to individual cylindrical whirler tank with conical bottom of 50 HL capacity. All 

whirler tanks will be interconnected with gutter and flap at top level. 

 

The juice from whirler tanks of mill number 3 and 4 will be pumped through individual 

chokeless pump capable of pumping 40m3 per hour of juice having minimum 50% solids at 10 

metres head to imbibition juice distribution trough through a suitable surplus feedback device 

installed above the level of gangway at the mills to ensure steady and uniform rate of 

imbibition. 

 

The juice from Mill No.1 and 2 will be collected in individual tank and be pumped through 

separate chokeless pump with full bore discharge and each capable of pumping 80 m3 per hour 

of juice having minimum 50% solids at 12 metres head to rotary screen. All the above pumps 

will be designed to operate at about 960 rpm. The screened juice will be collected in a 6 mm 

thick Aluminium/ 4 thk SS409M cylindrical tank / column of 50 HL capacity. Two strained 

juice pumps (one as stand by) each of 80 m3/hr capacity and 55 mtr head will be provided for 

pumping the screened juice. 

 

c. Hot water meter: 

One Orifice type flow meter indicating integrating and recording type suitable to measure upto 

40 m3/Hr. at 100ºC. The water will be discharged in a closed receiving tank of suitable capacity 

fitted with two imbibition water pumps each of 30 m3/hour capacity and 50m. Head (one as 



 

 20 

standby) capable of handling water upto 100 deg. C. The imbibition water will be applied 

before the last mill through gunmetal chokeless type nozzles. 

 

2.2.2.2.6. Bagasse Elevator And Conveyor 

One steel rake type bagasse elevator of all steel construction of 1000 mm width and suitable 

length (inclination not to exceed 45º with the horizontal) and driven by TEFC, IE2 electric 

motor of 22.5 kW / 1440 RPM with enclosed planetary gearbox having 2.0 service factor chain 

and sprocket to give a linear speed of 25 meters / minute will be provided. It will have two 

strands of chains of 150 mm pitch. The breaking strength of chains will be minimum 40,000 

kg. 

 

2.2.2.2.7. Mill House Crane 

One three motion electrically operated overhead mill house travelling crane conforming to 

class II IS specifications having one grab of 15 tonnes SWL capacity & with box type design. 

The crane rail centre distance will be to suit the mill house building span and length of travel 

for Mill House Crane will cover fibrizer to Bagasse elevator. 

 

2.2.2.2.8. Clarification Plant: 

 

a. Juice Weighing Scale: 

Mass flow meter for juice 100 T/hr. capacity will be provided. Also one cylindrical tank of 

suitable capacity, 2 nos. raw juice pumps and check Weighment arrangement will be provided. 

Mass flow meter will be connected to PLC for display as well as large size LED display of 

flow will be provided. Accuracy of juice weighed ± 0.1% based on the average of six 

weighment. 

 

b. Juice heaters: 7 Nos. 

The body will be constructed from 10 mm thick MS shell. Tube plates and cover plates will be 

provided with suitable stiffeners. Each vertical tubular juice heater will be provided with easy 

opening device for cover plates. Two sets of double beet valve having common housing for 

necessary interchangeable connection of heating raw and defecated juice will be provided. 

Exhaust steam connections will be provided to the manifold of each juice heater through 250 



 

 21 

mm valve. Vapour line from 1st body/ 2nd body will be connected to the manifolds of juice 

heaters through a 300 mm valve. 

 

c. Juice Limer: 

One continuous juice limer unit of 90 HL capacity designed for a desired crushing rate with 

112% juice, retention time not less than 7 minutes and working height of juice column above 

the gas distribution not less than 2 m will consist of a reaction tank, a correction tank, one 

cylindrical receiving tank of 90 H.L. capacity two centrifugal pumps each of 90 m³/hour 

capacity. (one as stand-by), a 60 m head capable of pumping juice through two juice heaters in 

series, to the flash tank of the clarifier. The speed of stirrer will be around 16RPM. 

 

d. Clarifier : 

One Rapi Dorr 444 of 22 Ft. Dia. & 80 HL clear juice column complete set with 2 Nos. x 90 

m³/hr. & 40 mtr head clear juice pumps, piping. The continuous clarifier with complete with 

MS flash tank, clear juice and mud withdrawal gravity boxes with sleeves, telescope pipes, O-

rings and squeezers, complete drive mechanism & mud and clear juice piping, one clear juice 

tank/column with two clear juice pump (1+1 stand by) will be provided. 

 

e. Vacuum Filter: 

Rotary mud vacuum filter 20’ Long and 10’ diameter will be installed at operating level of 7 

meters from factory floor level, will be complete with 5 mm thick AISI 304 drum, 8 mm thick 

AISI 304 heads with mild steel structural reinforcement, cast iron trunnions, AISI 304 internal 

piping and decking, AISI 304 screens, mild steel trough, agitator, two numbers vales, one on 

each side consisting of bronze/stainless steel valve body, bronze wear plates, wash assembly 

scrapper, variable speed drum drive and constant speed agitator drive. 

 

2.2.2.2.9. Evaporation And Boiling Plant: 

The Evaporator sets will be complete with fitting for satisfactory operation including 

continuous syrup sampler, pressure gauges, Temperature gages vacuum gages, inter connecting 

piping, with valves and Bleeding of vapour from 1-2-bodies. Vapour piping will be made of 8 

mm thick MS. with suitable columns site glasses grit catches, drains and equalization 

connection if necessary and with individual’s condensate pumps for each body. First body 

condensate will be feed to boiler feed water tank, and other have connections to hot water tank. 



 

 22 

The bodies will have vapour space height not less than 4 meters. The minimum thickness for 

calandria and body will be 10 mm bottom Saucer 12 mm and tube plate thickness 25 mm. The 

tube plates will be supported by stay bolts. The Domes of the bodies will have poly-baffle type 

SS save-alls of suitable designs. 

 

a. Molasses Storage /Pan Supply Tanks: 15 Nos. 

Molasses storage rectangular tanks of 100 HL Capacity each to store syrup. Molasses melt at 

pan floor. The tank will be made of 6 mm thick MS plate. Molasses storage tanks will be 

provided with steam heating coils with necessary valves, non- return valves, draining 

arrangement, pipes, gutters, valves etc. The washout connection of each tank will be connected 

by a pipe to the juice receiving tank with suitable valve. Supporting steel structure for Pans will 

be provided. 

 

b. Vacuum Pans: 4 Nos. 

Total four low head batch pans of 40 T. (120 m² H.S.) capacity each. Two for `A’ massecuite 

& one each for `B & C’ massecuite. Pans of 40 tons capacity complete in all respects. Each 

pan will be of low head design with the central flow rapid boiling type. Each vacuum pan will 

have heating surface to volume ratio not less than 6. The tubes will be of SS tubes will be 

SS304 quality of 16 SWG thk and 102 mm outside diameter. The pitch of the tube will be such 

that the ligament will not be less than 16 mm. 

 

c. Seed Crystallizer & Vacuum Crystallizers 

2 Nos. Seed Crystallizers of 20 MT capacity each one for B seed & one for dry seed. 3 Nos. 

Vacuum Crystallizers of 45 MT capacity for A, B & C massecuite each. Vacuum crystallizers 

of 45 tons capacity. The crystallizer will be fitted with stirrer. The speed of the stirrer will be 

about 60 RPH. These crystallizers will be installed on pan floor. Necessary inter connection 

pipelines between these crystallizers and the pans will be provided. 

 

d. Spray Ponds  

One table top design spray pond will be provided having 140 nos. of Nozzles (cluster of 5 

nozzles) with branch pipes. The injection water collected in a header pipe of suitable size will 

be connected to the main header of spray Pond will be carbon steel construction of minimum 

Techno-commercial offer for supply of 1500 TCD Sugar Plant – Shartuka Sugarmill 42 10 mm 



 

 23 

thickness. The branch piping will be PVC/MS with support of RCC pillars (By Purchaser) the 

nozzles will be of thermo Engg. Plastic with S.S. insert at the throat of nozzles and arranged 

on branch piping with cluster nozzle arrangement. The cooling system for the water will be so 

designed that at least a drop of 10- 12°C or within 7°C of wet bulb temperature, whichever is 

less should be achieved 

 

2.2.2.2.10 Water conservative recirculation system: 

Necessary arrangement be provided for recirculation of cooling water from Power Turbine, 

Mill bearings, enclosed mill drive gear boxes, crystallizers & air compressor etc. All equipment 

like RCC constructed underground collection tank of suitable capacity, 2 Nos. pumping sets 

(one as standby), piping, valves etc. be installed at suitable location. This water shall be pumped 

to raw water reservoir through spray nozzles installed on the reservoir itself to achieve 

atmospheric cooling. 

 

2.2.2.2.11. Effluent Treatment Plant 

During processing, the water effluent from the plant, mainly consisting of bagacillo and floor 

washings, which are rich in BOD, will be taken to modern effluent treatment plant to reduce 

level of biological oxygen demand (B.O.D) to less than 30ppm and remove suspended matter. 

The effluent treatment process is described below: 

 

a. Bar Screen 

A bar screen is a mechanical filter used to remove large objects, such as rags and plastics, from 

wastewater. It is part of the primary filtration flow and typically is the first, or preliminary, 

level of filtration, being installed at the influent to a wastewater treatment plant. They typically 

consist of a series of vertical steel bars spaced between 10-20 mm apart. 

 

b. Clariflocculator 

Clariflocculator is a combination of flocculation and clarification in a single tank. In the 

Clariflocculator, the water enters the flocculator, where the flocculating paddles enhance 

flocculation of the feed solids. As heavy particles settle to the bottom, the liquid flows radially 

upward in the clarifier zone.  

 

 



 

 24 

c. Aeration Tank 

Aeration tank where air (or oxygen) is injected in the mixed liquor. Settling tank to allow the 

biological flocs (the sludge blanket) to settle, thus separating the biological sludge from the 

clear treated water. 

 

d. Secondary Clarifier 

Secondary clarifiers is to separate biological floc from the treated liquid waste stream. 

Secondary clarifiers are most often discussed in conjunction with suspended growth biological 

wastewater treatment systems. 

 

e. Multi Grade Filter 

The multi grade filter helps reduce the slipped Total Suspended Solids and turbidity from the 

Secondary Clarifier. The MGF needs a backwash every day for the duration of 15-30 minutes 

from the treated water to remove the suspended solids. The limiting condition for MGF is TSS 

< 20 ppm and Turbidity < 20 NTU. 

 

f. Activated Carbon Filter 

The main purpose of Activated Carbon is to reduce the color, and chlorine. The iodine value 

for the activated carbon will be 450. 

 

g. Ultra-Filtration 

UF is a low pressure (5 - 150 psig) process for separating larger size solutes from aqueous 

solutions by means of a semi-permeable membrane. Retains oils, particulate matter, bacteria 

and suspended solids large macromolecules and proteins passes most surfactants, water, acid 

and alkaline compounds Pore sizes ranging from 0.005 – 0.1 micron; 1K – 500K MWCO 

Permeate is clear (non-turbid) solution void of suspended solids. Most UF products for 

industrial applications are designed for cross flow or dead end separation, where a feed stream 

is introduced into the membrane element under pressure and passed over the membrane surface 

in a controlled flow path. A portion of the feed passes through the membrane and is called 

permeate. The rejected materials are flushed away in a stream called the concentrate. Crossflow 

membrane filtration uses a high cross flow rate to enhance permeate passage and reduce 

membrane fouling. 



 

 25 

 

 

Typical Effluent Treatment Scheme 

 

 

 



 

 26 

2.2.2.2.12. Fueling Point 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 27 

2.2.3.  Operation Phase. (The Sugar making process Description) 

The project proposes to construction of sugar milling plant with a crushing capacity of 1500 

tcd (tonnes cane crushed per day) on plot no: Transmara/Shartuka/921, Shartuka, Kilgoris 

Central, and Narok County. It sits on a total area of about 9.7H. The factory’s operation will 

be the production of sugar cane mainly from contracted and private farmers; and processing 

sugar from harvested sugar cane. The proposed crushing capacity will be about 1500 tons of 

sugarcane per day, the operation project's operational phase will ensure that the plant provides 

a long-term supply of high-quality sugar into the local, national and regional markets and 

alleviate the problem of sugar cane overstaying in the farms. The main inputs will be sugarcane, 

water, bagasse and electricity. By-products will include bagasse, molasses, filter mud and 

boiler ash. The decommissioning phase will consider restoring the site to its nearest original 

status if necessary. The proposed infrastructure and activities in the factory will include the 

following: - 

 

2.2.3.1. Cane Yard 

The yard will consist of a weighbridge and overhead gantry. The cane preparation equipment 

will consist of a cane carrier, a cane kicker to regulate feed cane knives and a fibrizer. 

 

2.2.3.2. Milling 

The extraction line will consist of roller milling tandem using a hydro-pneumatic pressure 

regulating system. The milling tandem will be driven by four AC electric motors with 

planetary-type speed reducers. Auxiliary equipment will include a mill house crane. The mixed 

juice will be passed through a rotary juice screen before being pumped to the screened juice 

tank. 

 

2.2.3.3. Clarification 

The pumping of juice to the clarification station will be done through automatic flow control 

to ensure a uniform flow rate. Primary heating of juice will be done prior to liming and 

sulphitation. Before final heating, both liming and sulphitation will be done to the juice with 

proper control of pH. Control of liming will be automated. Finally, heated juice will be pumped 

through the flask tank to the clarifier for settling out mud and production of clear juice. The 

mud from the clarifier is de-sweetened in a rotary vacuum filter, with filtrate being returned to 

the screened juice tank, and mud removed and used as fertilizer on the fields. 



 

 28 

2.2.3.4. Evaporati 

The clear juice from the clarifier will be heated and then evaporated to form a syrup. The 

evaporated set will consist of a quintuple effect. Exhaust steam from the turbine and boiler 